
1 

 

5
th
 Annual AIChE Midwest Regional Conference 

January 31
st
 – February 1

st
, 2013 

Organized by the Chicago Local Section of the AIChE   

Hosted by the Illinois Institute of Technology, Chicago, IL 

 

Program at a Glance 
 

Thursday January 31, 2013 

 

7:30am - 8:30am Continental Breakfast 

 

8:30am - 9:30am Atomic Layer Deposition: A Powerful Tool for Catalyst Synthesis (Ballroom) 

   Peter C. Stair, Professor and Chair, Department of Chemistry and  

   Director, Center for Catalysis and Surface Science, Northwestern University 

 

10:00am - 11:30am Technical Sessions  

   Advances in Gas Treating (Armour Dinning) 

   Fuel Cell Technologies (Room 007) 

   New, Sustainable Routes to Chemicals and Fuels (Trustee Room) 
[...]
Characterizing Antifoams for use in Immunoassays 

Daniel L. Obrzut and Alfredo R. Narvaez, Abbott Laboratories 

Polydimethylsiloxane-based antifoams are used in 

immunoassay solution formulations to deter foam formation 

due to the presence of foaming agents (e.g. surfactants and 

proteins).  Antifoams must not interfere with assay 

performance while still defoaming solutions.  Antifoam 



15 

 

selection, concentration selection, and manufacturing 

procedures have been implemented to effectively use antifoam 

in immunoassay solutions.  Antifoam selection is based on 

potency to select foaming agents via a shake test, visual 

flocculation inspection, lifetime of potency, and effect on 

assay performance.  When formulating an assay diluent, the 

minimum antifoam concentration to defoam individual 

solutions is determined before setting the final concentration.  

When manufacturing an immunoassay solution, the antifoam 

is prediluted before addition to the bulk solution to ensure 

proper mixing and minimize assay interference.  The effective 

level of predilution has been studied using rheology and 

visualization.  These methods have been used to effectively 

include antifoam in immunoassay solution formulations. 

Understanding interactions between immunoassay 

excipient proteins and surfactants using interfacial and 

bulk characterization techniques 

Shyam V. Vaidya and Alfredo R. Narvaez, Abbott Laboratories 

Excipient proteins and surfactants play a key role in 

determination of performance and stability of immunoassay 

reagents that are used for detection of biomarkers in bodily 

fluids. Various interfaces are created during manufacturing, 

shipping, and use of the immunoassay reagents. 

Understanding behavior of immunoassay components at these 

interfaces is critical for optimal reagent performance. An 

attempt at obtaining this understanding using interfacial and 

bulk characterization techniques has been presented. Air-liquid 

interfacial properties of four excipient proteins commonly 

used in reagent formulations were studied with shear rheology 

and surface characterization methods. A Du Noüy ring 

geometry was utilized to quantify the elastic (G’) and viscous 

(G”) shear moduli of protein interfacial networks and to probe 

effect of several nonionic surfactants at various 

concentrations. Formation of elastic protein network structures 

was observed in case of globular proteins such as BSA. Effect 

of surfactants was concentration dependent and the magnitude 

of protein displacement from the interface varied with Tween 

20 > Triton X-100 > Triton X-405. Surface tension data 

obtained using the Wilhelmy plate suggests that the 

interactions between proteins and surfactants are not only 

driven by the surface tension but also by the interfacial 

network formation abilities of the protein molecules. Solid-

liquid interfacial interactions were characterized using Quartz 

Crystal Microbalance with Dissipation monitoring (QCM-D).  

Adsorption behaviors on reference polystyrene and stainless 

steel surfaces were studied to differentiate non-specific 

binding efficiency of various excipient proteins and as well as 

effectiveness of cleaning solutions. Differential scanning 

calorimetry was utilized to understand interactions between 

excipient proteins and nonionic surfactants in solution bulk. 

Development of an Orthogonal Method for Evaluating 

Antibody Stability and Potency 

Mark A. Kwatia and Troy D. McSherry, Abbott Laboratories 

To date there is no method for determining optimal final 

antibody formulation and its effects on stability.  This study 

describes the ability of new test methods to monitor stability 

over time.  A Biacore system is used to characterize antibodies 

based on their binding response, establishing a baseline for 

comparison over the course of stability testing.  Accelerated 

stability is implemented to determine optimal antibody 

formulation.  Antibodies prepared under multiple formulation 

conditions are subjected to mild heating.  Samples taken 

periodically are tested to determine changes in purity, charge 

variance, and potency, thus providing optimal final 

formulation conditions and uncovering potential antibody 

stability issues. 

 

Session Fr1D: Biological Water and Wastewater Treatment 

10-11:30am, Friday Feb 1, 2013 (Room 005) 

Organizer: Catherine O'Connor, Metropolitan Water 

Reclamation District of Greater Chicago 

Chairs: Catherine O'Connor and Heng Zhang, Metropolitan 

Water Reclamation District of Greater Chicago 

Microbial Assessment Of Biological Nutrient Removal 

Geeta Rijal Heng Zhang and Joseph Kozak Metropolitan 

Water Reclamation District of Greater Chicago  

Enhance Biological Nutrient Removal (EBNR) has become 

more prevalent in the wastewater industry as regulations have 

begun to include stringent nutrient limits.  The microbial 

population dynamics of Ammonia Oxidizing Bacteria (AOB), 

Nitrite Oxidizing Bacteria (NOB), and Phosphorus 

Accumulating Organisms (PAO) play an important role in the 

removal of nutrients in the wastewater. These microorganisms 

are dependent on the optimization of wastewater treatment 

plant design and operating conditions.  Microbiological 

assessment of PAO, AOB and NOB population is necessary to 

facilitate wastewater treatment enhancement and operation.  

This presentation will provide a review of the microorganisms 

involved in EBNR processes using fluorescently labelled gene 

probes, as well as simple microscopic staining methods as a 

screening tool for the full-scale EBNR testing at the 

Metropolitan Water Reclamation District of Greater Chicago’s 

Stickney and Calumet Water Reclamation Plants. The 

preliminary findings suggest the presence of PAOs, AOBs and 

NOBs in certain quantity in the full-scale testing facilities.  

Additional investigation will focus on the influence of key 

environmental and operational parameters on the abundance of 

these microorganisms and comparison with the enumerated 

baseline PAO and AOB/NOB ratio. The data acquired will 

guide the full-scale test and assist the EBNR operations. 

Enhanced Biological Phosphorus Removal: 

Implementation with Existing Infrastructure at the 

Stickney Water Reclamation Plant 

Heng Zhang, Joseph Kozak and Catherine O’Connor, 

Metropolitan Water Reclamation District of Greater Chicago 

In November 2011, the Metropolitan Water Reclamation 

District of Greater Chicago (MWRDGC) informed IEPA of a 

multi-year plan of implementing enhanced biological 

phosphorus removal (EBPR) with existing infrastructure at its 

three large water reclamation plants (WRPs).  As the initiation 

of this plan, a full-scale test was conducted in 2012 at one of 

the four secondary treatment batteries of the Stickney WRP.  

This battery was converted to three different zones to 

biologically reduce phosphorus concentrations in the liquid 

stream.  The main objective of this plan is to reduce final 

effluent TP concentrations to less than 1 mg/L on a monthly 

average basis. The Stickney WRP has four nearly identical 

aeration batteries.  Each battery has 8 aeration tanks and each 

tank has 4 passes.  The overall length to width ratio is about 

49, which indicates that the flow in a tank has a plug flow 

pattern and the tank is ideal for conversion to different zones. 

Each battery also has a return activated sludge (RAS) channel 

for conveying the activated sludge from final settling tanks to 

aeration tanks and a mixing channel for distributing the 



16 

 

mixture of primary-treated effluents and activated sludge to 

eight different aeration tanks.  For achieving EBPR, an 

anaerobic zone should be created at the location where 

activated sludge in the system meets the primary-treated 

effluent or immediate downstream, and the anaerobic zone 

should be large enough, generally providing 45 minutes to two 

hours residence time, so that phosphate accumulating 

organisms (PAOs) in the activated sludge can be proliferated.  

Dissolved oxygen (DO) and nitrate, the end product of 

nitrification for ammonia removal, are inhibitory to PAOs in 

the anaerobic zone.  Therefore, an anoxic zone is created in 

the RAS and mixing channels to reduce DO and nitrate 

concentrations before the anaerobic zone, which is located in 

the first 12.5 percent of an aeration tank.  The anoxic and 

anaerobic zones are created by turning air in these zones to 

minimal to support the suspension of activated sludge. EBPR 

was evident in the test battery, because it had relatively lower 

effluent TP and higher phosphorus content in its waste 

activated sludge (WAS).  Initial results indicated that the 

average effluent TP concentration was 0.97 mg/L in the test 

battery, compared to 1.15 mg/L in the control battery. The 

average percent TP in WAS was slightly higher in the test 

battery (2.23%) relative to the control battery (2.18%).  

Whereas the preliminary results show that the difference 

between the test and control batteries may not be significant 

enough, further improvement in phosphorus removal 

efficiency at the test battery is expected through process 

optimization which is currently ongoing. As a side benefit of 

EBPR, more denitrification occurred in the test battery 

because of lower DO concentrations in the RAS, mixing and 

anaerobic zones.  In the three month evaluation in Spring and 

Summer 2012, the average daily total nitrogen concentration 

was 9.4 mg/L in the effluent of the test battery, compared to 

11.6 mg/L at the control battery, which was achieved with no 

increase in operation cost and no compromise of effluent 

quality. In contrast to biological phosphorus removal, 

chemical phosphorus removal requires a significant increase in 

operational cost.  In the full-scale demonstration study 

conducted at the Egan WRP by MWRDGC, TP concentrations 

in the final effluent decreased from an average of 3.7 mg/L to 

about 0.5 mg/L by chemical precipitation using ferric chloride 

(FeCl3).  To meet the effluent TP target of 0.5 mg/L, 

approximately 12 pounds of FeCl3 was required to remove one 

pound of phosphorus and 10 pounds of chemical sludge was 

generated in the process.  The operational cost for the 

chemical phosphorus removal was about $1,300 per day for 

chemical and $400 per day for chemical sludge disposal at the 

Egan WRP with average daily flow of 27 MGD. The data from 

this full-scale study was used to estimate the consequence of 

chemical P removal at the other WRPs in the metropolitan 

Chicago area based on average plant flows and phosphorus 

concentrations.  For a total flow of 1350 MGD from 7 plants 

and a target effluent TP of 0.5 mg/L, approximately 31.5 

million gallons of FeCl3 per year would be consumed and 

51,300 dry ton of chemical sludge generated.  Transporting the 

chemical and sludge would result in a significant negative 

environmental impact to the area. 

De-ammonification of Wastewater Sidestreams: Process 

Mechanisms and Pilot Results from the Egan Water 

Reclamation Plant 
Joseph Kozak, Dongqi Qin and Heng Zhang, Metropolitan 

Water Reclamation District of Greater Chicago 

The conveyance of the centrate from the Metropolitan Water 

Reclamation District of Greater Chicago (District) John E. 

Egan (Egan) Water Reclamation Plant (WRP) to the North 

Side WRP has historically caused odor problems in the sewer 

lines.  This ammonia (NH3)-rich centrate cannot currently be 

recycled at the Egan WRP due to limited nitrification capacity 

in its aeration basins. In order to mitigate the odor problem in 

the sewer lines and to be able to recycle the centrate 

continuously within the plant without imposing harm on the 

existing operations, sidestream ammonia removal treatment 

technologies were reviewed. The deammonificaition 

sequencing batch reactor suspended growth process 

(Demon®) was determined to be one of the most suitable 

technologies. Demon® is a partial nitritation and ammonia 

oxidation process. The first step of the process is that only 

nitrite is produced aerobically by controlling the ammonia 

oxidizing bacteria (AOB) and nitrite oxidizing bacteria (NOB) 

in the bioreactor. Then NH3 is converted to nitrogen gas (N2) 

directly by Anaerobic Ammonia Oxidation (ANAMMOX) 

bacteria that use nitrite (NO2
-
) as an electron acceptor under 

anaerobic conditions. In this process, the fundamental control 

parameters are aeration and anoxic times, solids retention 

times (SRTs), temperature, pH, dissolved oxygen (DO), NH3 

and NO2
-
 concentrations, phosphate, sulfide, seed 

concentration, and inoculation time. More than 80% nitrogen 

removal has been documented at current Demon® plants 

treating wastewater from recycle streams. Additionally, 

compared to conventional nitrification/denitrification 

technology, Demon® can significantly reduce energy costs by 

60 percent. Furthermore, no carbon substrate is required in the 

process, because NH3 itself is an electron donor.  Given its 

viability and cost effectiveness, the District is investigating the 

nitrogen removal of the Egan WRP centrate sidestream by a 

Demon® pilot reactor. The Egan pilot reactor has been in 

operation for two months starting September 2012 to assess 

the ammonia removal efficiency through monitoring of the 

influent and effluent. Special consideration was given to: 

length of startup time; process control including fill, react, and 

decant cycles and extent of aeration and mixing times; ease of 

operation; and affect of influent characteristics including but 

not limited to ammonia, temperature, alkalinity, suspended 

solids, nitrite, and organics. The initial nitrogen (N) loading 

rate was kept low in order to minimize nitrite and nitrate 

effluent concentrations as well as to avoid shock feed to the 

system. Subsequently, the load to the pilot system was 

gradually increased to 0.6 kg N/m
3
-day (85% of 0.7 kg/m

3
-day 

target loading) over the two-month period while achieving an 

average ammonia nitrogen (NH3-N) removal efficiency of 

88%. The system was considered alkalinity limited due to the 

fact of ferric chloride (FeCl3) is added upstream to the 

centrifuges to minimize struvite precipitation in the centrate 

lines and to improve dewatering characteristics of digested 

sludge.  Thus, sodium bicarbonate (NaHCO3) was added to the 

pilot unit when lacking in alkalinity and reduction in 

performance. Results of the pilot study show that once 

alkalinity was restored to the system, its removal efficiency 

increased. The future goal of Demon® operation is to continue 

increasing the centrate loading rate to the system to determine 

the maximum nitrogen removal capacity; to increase the 

mixed liquor inventory; to investigate impact of low 

temperatures on pilot operation performance; and to optimize 



17 

 

process control. This data along with a full evaluation of the 

pilot study results will be presented at time of the conference. 

 

Session Fr1F: Interviewing Skills Workshop  

10-11:30am, Friday Feb 1, 2013 (Armour Conference Room) 

 Organizer and Chair: Aaron Matthews, Argonne National 

Laboratory  

Interviewing 101 

Greg Corda and Steve Lohman, Nalco 

Performing well in an interview is a challenge especially when 

you are not prepared.  Learning how to sell yourself with 

confidence but without arrogance is a unique task to master 

and can be very influential during an interview.  Work with the 

Interviewing Skills Team to understand how to navigate 

different types of interviews with different people. For 

example, explaining your communication skills to HR rep and 

your experience to a manager. Through example the team can 

highlight how to prepare you to answer behavioral questions 

with experience.   Also learn how that although you are 